Вы находитесь на странице: 1из 269

0-01

PARTIAL ENGINE

4JJ1,4JK1

1
1

0-01

4JA1

PARTIAL ENGINE

1

0-01 4JA1 PARTIAL ENGINE 1 51412 TFR/TFS-RHD 2012-

0-01

PARTIAL ENGINE

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

1

 

00.033

ENGINE ASM; PARTIAL

         

94071020

5-87311-129-0

1206-

01

D

97707978

5-87311-063-1

1206-

01

C

94071018

5-87311-127-0

1206-

01

B

94071019

5-87311-128-0

1205-

01

A

51412 TFR/TFS-RHD 2012-

0-05

ENGINE GASKET KIT

4JJ1-TCX(NO.1)

1
1

0-05

ENGINE GASKET KIT

4JJ1-TCX(NO.2)

2

0-05 ENGINE GASKET KIT 4JJ1-TCX(NO.2) 2 51412 TFR/TFS-RHD 2012-

0-05

ENGINE GASKET KIT

4JJ1-TCS,4JK1-TCS(NO.1)

1
1

0-05

ENGINE GASKET KIT

4JJ1-TCS,4JK1-TCS(NO.2)

2

0-05 ENGINE GASKET KIT 4JJ1-TCS,4JK1-TCS(NO.2) 2 51412 TFR/TFS-RHD 2012-

0-05

4JA1

ENGINE GASKET KIT

1 2
1
2

0-05

ENGINE GASKET KIT

4JK1-TCY(NO.1)

1
1

0-05

ENGINE GASKET KIT

4JK1-TCY(NO.2)

2

0-05 ENGINE GASKET KIT 4JK1-TCY(NO.2) 2 51412 TFR/TFS-RHD 2012-

0-05

ENGINE GASKET KIT

                 

RESTRICTION/REMARKS

R

PART NAME

I

APPLIED

APPLIED

A

4JJ1-TCX ENG(LS0)

KEY

/

C

GROUP NUMBER GM PART NUMBER

PART NUMBER

T

C

DATE

Qty

MODEL

4JJ1-TCS ENG(LFB)

B

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

1

B

00.010

GASKET SET; ENG OVERHAUL

         

94071021

5-87816-209-0

1206-

01

B

D

T=1.05 1-NOTCH

94071022

5-87816-210-0

1206-

01

B

D

T=1.10 2-NOTCH

94071023

5-87816-211-0

1206-

01

B

D

T=1.15 3-NOTCH

98443503

5-87815-181-4

1206-

01

C

T=1.60 1-NOTCH

98443504

5-87815-182-4

1206-

01

C

T=1.65 2-NOTCH

98443505

5-87815-183-4

1206-

01

C

T=1.70 3-NOTCH

94070996

5-87816-215-0

1206-

01

E

T=1.05 1-NOTCH

94070997

5-87816-216-0

1206-

01

E

T=1.10 2-NOTCH

94070998

5-87816-217-0

1206-

01

E

T=1.15 3-NOTCH

94071024

5-87816-212-0

1205-

01

A

T=1.05 1-NOTCH

94071025

5-87816-213-0

1205-

01

A

T=1.10 2-NOTCH

94071026

5-87816-214-0

1205-

01

A

T=1.15 3-NOTCH

2

00.010

GASKET SET; ENG HD OVERHAUL

94071027

5-87816-218-0

1206-

01

B

D

T=1.05 1-NOTCH

94071028

5-87816-219-0

1206-

01

B

D

T=1.10 2-NOTCH

94071029

5-87816-220-0

1206-

01

B

D

T=1.15 3-NOTCH

97730193

5-87814-125-5

1206-

01

C

T=1.60 1-NOTCH

97730194

5-87814-126-5

1206-

01

C

T=1.65 2-NOTCH

97730195

5-87814-127-5

1206-

01

C

T=1.70 3-NOTCH

94070999

5-87816-224-0

1206-

01

E

T=1.05 1-NOTCH

94071000

5-87816-225-0

1206-

01

E

T=1.10 2-NOTCH

94071001

5-87816-226-0

1206-

01

E

T=1.15 3-NOTCH

94071030

5-87816-221-0

1205-

01

A

T=1.05 1-NOTCH

94071031

5-87816-222-0

1205-

01

A

T=1.10 2-NOTCH

94071032

5-87816-223-0

1205-

01

A

T=1.15 3-NOTCH

51412 TFR/TFS-RHD 2012-

0-10

CYLINDER HEAD COVER

4JJ1,4JK1-TCS

4

109

119 1 65 168 5 167 166 2 29 39 69 0-11
119
1
65
168
5
167
166
2
29
39
69
0-11

26

29

0-10

4JA1

CYLINDER HEAD COVER

4

35

40 36 41 75 27 5 0-28 1
40
36
41
75
27
5
0-28
1

69

0-10

CYLINDER HEAD COVER

4JK1-TCY

109

119 1 65 168 4 5 167 166 2 29 39 69 0-11
119
1
65
168
4
5
167
166
2
29
39
69
0-11

26

29

0-10

CYLINDER HEAD COVER

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

1

 

00.386

COVER; CYL HD

       

94433742

8-94433-742-2

1206-

01

C

98178942

8-98178-942-1

1206-

01

E

98136060

8-98136-060-3

1205-1205

01

A

98136060

8-98136-060-3

1206-

01

AB D

2

00.413

NUT; COVER,HD

94012043

0-91180-206-0

1205-1205

01

A

01.540

M6 FLANGE

94012043

0-91180-206-0

1206-

01

AB DE

01.540

M6 FLANGE

4

01.758

CAP; OIL FILLER

94133207

8-94133-207-5

1206-

01

C

98026084

8-98026-084-0

1205-1205

01

A

98026084

8-98026-084-0

1206-

01

AB DE

5

01.758

GASKET; OIL FILLER

94123623

8-94123-623-1

1206-

01

C

00.413

ID=32 OD=40

97918298

8-97918-298-0

1205-1205

01

A

ID=32 OD=40

97918298

8-97918-298-0

1206-

01

AB DE

ID=32 OD=40

26

08.900

BOLT; CYL HD COVER

94012120

0-28650-630-0

1205-1205

13

A

03.680

M6X30 FLANGE

94012120

0-28650-630-0

1206-

13

AB DE

03.680

M6X30 FLANGE

27

00.423

GASKET; HD COVER

D)

97263801

8-97263-801-1

1206-

03

C

ID=19.5

29

00.413

RUBBER; MTG,HD COVER

97361811

8-97361-811-1

1205-1205

14

A

97361811

8-97361-811-1

1206-

14

AB DE

35

00.293

BOLT; NOISE SHIELD COVER

94011764

0-28050-812-0

1206-

02

C

02.343

M8X12 FLANGE

36

00.413

WASHER; PL,NOISE SHIELD COVER

94037205

9-09651-112-0

1206-

02

C

03.690

ID=8.5 OD=30 T=2.6

39

00.413

STUD; COVER,HD

94013036

0-41010-630-0

1205-1205

01

A

M6X30 L=38

94013036

0-41010-630-0

1206-

01

AB DE

M6X30 L=38

40

00.386

COVER

97043018

8-97043-018-0

1206-

01

C

41

00.413

GROMMET; HD COVER,OUTER

94256959

8-94256-959-0

1206-

02

C

65

00.413

SCREW; ADAPTER

97366592

8-97366-592-0

1205-1205

04

A

97366592

8-97366-592-0

1206-

04

AB DE

69

00.423

GASKET; HD TO COVER

D)

97349416

8-97349-416-1

1206-

01

C

ALSO INCLUDED IN GASKET SET(ENGI

ALSO INCLUDED IN GASKET SET(ENG.

ALSO INCLUDED IN GASKET SET(ENG.

51412 TFR/TFS-RHD 2012-

0-10

CYLINDER HEAD COVER

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

69

 

97945338

8-97945-338-0

 

1205-1205

01

A

97945338

8-97945-338-0

1206-

01

AB DE

75

00.413

NUT; CAP,HD COVER

94158108

8-94158-108-0

1206-

03

C

M8 OD=19

109

00.386

COVER; ENG

98178310

8-98178-310-0

1206-

01

E

98147402

8-98147-402-0

1205-1205

01

A

98147402

8-98147-402-0

1206-

01

AB D

119

00.386

COVER; SEAL,NOZZLE

98037543

8-98037-543-0

1205-1205

04

A

98037543

8-98037-543-0

1206-

04

AB DE

166

00.283

SPRING; VENTILATOR

97365998

8-97365-998-0

1205-1205

01

A

00.423

97365998

8-97365-998-0

1206-

01

AB DE

00.423

167

00.283

DIAPHRAGM; VENTILATOR

98003164

8-98003-164-0

1205-1205

01

A

98003164

8-98003-164-0

1206-

01

AB DE

168

00.283

COVER; VENTILATOR

97365992

8-97365-992-0

1205-1205

01

A

00.269

97365992

8-97365-992-0

1206-

01

AB DE

00.269

0-11

0-28

Move to 0-11 Move to 0-28

51412 TFR/TFS-RHD 2012-

0-11

CYLINDER HEAD

4JJ1,4JK1-TCS

155 11 172 10 1 143 143 143 168 143 7 13 39 4 7
155
11
172
10
1
143
143
143
168
143
7
13
39
4
7
7
3
224
12
0-20
13
225
224
7
262
232
91
230
7
263
225
123
224
0-60
263
2

0-11

4JA1

CYLINDER HEAD

10 11 3 1 7 4 7 7 7 7 7 5 5 2
10
11
3
1
7
4
7
7
7
7
7
5
5
2

0-11

CYLINDER HEAD

4JK1-TCY

155 172 1 143 143 143 109 143 7 221 39 10 4 7 7
155
172
1
143
143
143
109
143
7
221
39
10
4
7
7
12
3
224
0-20
13
225
224
7
262
232
91
230
7
263
225
123
224
0-60
263
2

0-11

CYLINDER HEAD

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

1

 

00.269

HEAD ASM; CYL

       

94431520

8-94431-520-4

1206-

01

C

98151182

8-98151-182-0

1206-

01

E

98088371

8-98088-371-4

1205-1205

01

A

98088371

8-98088-371-4

1206-

01

AB D

2

00.289

GASKET; CYL HD

ALSO INCLUDED IN GASKET SET(ENG. & HEA

D)

97350318

8-97350-318-0

1206-

01

C

STD

T=1.60 1-NOTCH

97350319

8-97350-319-0

1206-

01

C

STD

T=1.65 2-NOTCH

97350320

8-97350-320-0

1206-

01

C

STD

T=1.70 3-NOTCH

97328866

8-97328-866-2

1205-1205

01

A

STD

T=1.05 1-NOTCH

97328866

8-97328-866-2

1206-

01

AB DE

STD

T=1.05 1-NOTCH

97328867

8-97328-867-2

1205-1205

01

A

STD

T=1.10 2-NOTCH

97328867

8-97328-867-2

1206-

01

AB DE

STD

T=1.10 2-NOTCH

97328868

8-97328-868-2

1205-1205

01

A

STD

T=1.15 3-NOTCH

97328868

8-97328-868-2

1206-

01

AB DE

STD

T=1.15 3-NOTCH

97388314

8-97388-314-0

1205-1205

01

A

OVER SIZE

97388314

8-97388-314-0

1206-

01

AB DE

OVER SIZE

3

00.293

BOLT; CYL HD TO BLOCK

98201019

8-98201-019-0

1205-1205

18

A

(A)

M11X114

98201019

8-98201-019-0

1206-

18

AB DE

(A)

M11X114

97133416

8-97133-416-1

1206-

18

C

(B)

M11X122

4

00.283

GUIDE; VLV

94029347

5-11721-016-0

1206-

08

C

L=50

94239423

8-94239-423-0

1205-1205

16

A

L=42

94239423

8-94239-423-0

1206-

16

AB DE

L=42

5

00.253

SEAT; VLV INSERT

97231228 8-97231-228-0

1206-

04

C

(B) INLET

97231229 8-97231-229-0

1206-

04

C

(A) EXHAUST

7

00.253

CUP; SEALING,CYL HEAD

51412 TFR/TFS-RHD 2012-

0-11

CYLINDER HEAD

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

7

 

94029576

1-09600-005-2

 

1206-

01

C

(D)

OD=45

94029583

5-09600-013-0

1206-

05

C

(E)

OD=12.3

94029588

5-11129-006-0

1206-

03

C

(F)

OD=16

97209609

8-97209-609-0

1206-

07

C

(G)

OD=22

94032441

1-09600-012-2

1205-1205

02

A

00.034

(A)

OD=32

94032441

1-09600-012-2

1206-

02

AB DE

00.034

(A)

OD=32

94026342

5-11219-008-0

1205-1205

13

A

(B)

OD=18

94026342

5-11219-008-0

1206-

13

AB DE

(B)

OD=18

94029800

5-11219-011-0

1205-1205

07

A

00.034

(C)

OD=14

94029800

5-11219-011-0

1206-

07

AB DE

00.034

(C)

OD=14

10

A

02.270

PLUG; GLOW

94133759

8-94133-759-9

1206-

04

C

JKC/BOSCH

94175158

8-94175-158-2

1206-

04

C

NGK

98177224

8-98177-224-0

1206-

04

E

98117567

8-98117-567-1

1205-1205

04

A

NGK

98117567

8-98117-567-1

1206-

04

AB D

NGK

11

02.251

CONNECTOR; GLOW PLUG

97146517

8-97146-517-0

1206-

01

C

97326045

8-97326-045-3

1205-1205

01

A

97326045

8-97326-045-3

1206-

01

AB D

12

00.004

HANGER; ENG,RR

98131998

8-98131-998-0

1206-

01

B

A/T 5 SPEED-AISIN(MA1)

CATION<NT2>

98131998

8-98131-998-0

1206-

01

B

M/T MUA 5 SPEED 5H(MWQ) EURO2 SPECIFICATION<NT2>

98131998

8-98131-998-0

1206-

01

D

EURO2 SPECIFICATION<NT2>

98131998

8-98131-998-0

1206-

01

E

13

00.004

BOLT; HANGER

EURO1 SPECIFICATION<NT1>,EURO2 SPECIFI

51412 TFR/TFS-RHD 2012-

0-11

CYLINDER HEAD

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

13

 

94012127

0-28650-825-0

 

1206-

02

B

A/T 5 SPEED-AISIN(MA1)

CATION<NT2>

06.216

(B)

M8X25 FLANGE

94012127

0-28650-825-0

1206-

02

B

M/T MUA 5 SPEED 5H(MWQ) EURO2 SPECIFICATION<NT2>

06.216

(B)

M8X25 FLANGE

94012127

0-28650-825-0

1206-

02

D

EURO2 SPECIFICATION<NT2>

06.216

(B)

M8X25 FLANGE

94012127

0-28650-825-0

1206-

02

E

06.216

(B)

M8X25 FLANGE

94012285

0-28151-020-0

1205-1205

02

A

03.417

(A)

M10X20 FLANGE

94012285

0-28151-020-0

1206-

02

AB D

03.417

(A)

M10X20 FLANGE

39

00.413

DOWEL; CAP,CM/SHF

97329129

8-97329-129-1

1205-1205

20

A

97329129

8-97329-129-1

1206-

20

AB DE

91

08.846

PIPE; HTR

94343211

8-94343-211-1

1205-1205

01

A

01.251

94343211

8-94343-211-1

1206-

01

AB DE

01.251

109

00.004

BRACKET; ENG HANGER

98151184

8-98151-184-3

1206-

01

E

123

00.206

BOLT; COVER

94012248

0-28050-820-0

1205-1205

05

A

04.338

M8X20 FLANGE

94012248

0-28050-820-0

1206-

05

AB DE

04.338

M8X20 FLANGE

143

02.251

BOLT; FIX

94012135

0-28650-840-0

1205-1205

20

A

00.685

M8X40 FLANGE

94012135

0-28650-840-0

1206-

20

AB DE

00.685

M8X40 FLANGE

155

00.349

BOLT; BAFFLE PLATE

94012808

0-58330-610-0

1205-1205

08

A

M6X10 HEX SOCKET

94012808

0-58330-610-0

1206-

08

AB DE

M6X10 HEX SOCKET

168

00.004

HANGER; ENG,FRT

98131997

8-98131-997-1

1205-1205

01

A

98131997

8-98131-997-1

1206-

01

AB D

172

00.207

PLATE; BAFFLE,CYL HD

98105920

8-98105-920-0

1205-1205

01

A

EURO1 SPECIFICATION<NT1>,EURO2 SPECIFI

51412 TFR/TFS-RHD 2012-

0-11

CYLINDER HEAD

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

172

 

98105920

8-98105-920-0

 

1206-

01

AB DE

221

00.413

BOLT; BRKT

94012285

0-28151-020-0

1206-

02

E

03.417

M10X20 FLANGE

224

00.349

NUT; COVER

94012044

0-91180-208-0

1205-1205

04

A

01.540

M8 FLANGE

94012044

0-91180-208-0

1206-

04

AB DE

01.540

M8 FLANGE

225

00.349

STUD; COVER

97945022

8-97945-022-0

1205-1205

02

A

M8X20 L=31

97945022

8-97945-022-0

1206-

02

AB DE

M8X20 L=31

230

03.300

GASKET; SLEEVE,INJECTOR

ALSO INCLUDED IN GASKET SET(ENG. & HEA

D)

97943955

8-97943-955-0

1205-1205

04

A

97943955

8-97943-955-0

1206-

04

AB DE

232

00.413

STUD; CAM,CARRIER

97375460

8-97375-460-0

1205-1205

01

A

M6X12 M8X17 L=37

97375460

8-97375-460-0

1206-

01

AB DE

M6X12 M8X17 L=37

262

00.206

COVER; CYL HEAD

98131992

8-98131-992-1

1205-1205

01

A

98131992

8-98131-992-1

1206-

01

AB DE

263

00.293

BOLT; CYL HD

94011768

0-28050-860-0

1205-1205

01

A

04.686

(A)

M8X60 FLANGE

94011768

0-28050-860-0

1206-

01

AB DE

04.686

(A)

M8X60 FLANGE

94012131

0-28650-835-0

1205-1205

03

A

01.060

(B)

M8X35 FLANGE

94012131

0-28650-835-0

1206-

03

AB DE

01.060

(B)

M8X35 FLANGE

0-20

0-60

Move to 0-20 Move to 0-60

51412 TFR/TFS-RHD 2012-

0-12

CYLINDER BLOCK

4JJ1,4JK1

1 13 399 401 23 400 23 61 7 51 52 45 23 70 23
1
13
399
401
23
400
23
61
7
51 52
45
23
70 23
8-10
213
103
8
0-13
211
352
61

38

38

0-12

CYLINDER BLOCK

4JJ1,4JK1-TCS

1 23 21 23 83 21 21 23 218 70 239 15 70 448
1
23
21
23
83
21
21
23
218
70
239
15
70
448

70

15

539

0-12

CYLINDER BLOCK

4JK1-TCY

1 23 21 23 21 21 23
1
23
21
23
21
21
23

70

15

70

15

70

0-12

4JA1

CYLINDER BLOCK

1 13 23 21 40 23 21 4 22 70 50 15 61 23 25
1
13
23
21
40
23
21
4
22 70
50
15
61
23
25
25
25
70
51 17
7
63
52
27
2
261
4
8
53

0-12

CYLINDER BLOCK

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

1

 

00.033

BLOCK ASM; CYL

       

97374139

8-97374-139-1

1206-

01

C

98178197

8-98178-197-0

1206-

01

E

98013824

8-98013-824-1

1205-1205

01

A

98013824

8-98013-824-1

1206-

01

AB D

2

00.030

LINER SET; ENG CYL

97739706

5-87814-401-2

1206-

04

C

GRADE=1

97739707

5-87814-402-2

1206-

04

C

GRADE=2

97739708

5-87814-403-2

1206-

04

C

GRADE=3

97739709

5-87814-404-2

1206-

04

C

GRADE=4

4

00.030

LINER; C/BL

ALSO INCLUDED IN LINER SET.

97176691 8-97176-691-0

1206-

04

C

OD GRADE=1,ID GRADE=AX

97176692 8-97176-692-0

1206-

04

C

OD GRADE=1,ID GRADE=CX

97176693 8-97176-693-0

1206-

04

C

OD GRADE=2,ID GRADE=AX

97176694 8-97176-694-0

1206-

04

C

OD GRADE=2,ID GRADE=CX

97176695 8-97176-695-0

1206-

04

C

OD GRADE=3,ID GRADE=AX

97176696 8-97176-696-0

1206-

04

C

OD GRADE=3,ID GRADE=CX

97176697 8-97176-697-0

1206-

04

C

OD GRADE=4,ID GRADE=AX

97176698 8-97176-698-0

1206-

04

C

OD GRADE=4,ID GRADE=CX

7

00.034

PLUG; WATER DRAIN

94020060

9-09664-001-0

1205-1205

01

A

PT1/4

94020060

9-09664-001-0

1206-

01

ABCDE

PT1/4

8

00.056

BOLT; BRG CAP

94432642

8-94432-642-0

1206-

10

ABCD

M14X89 FLANGE

94432642

8-94432-642-0

A

1205-1205

10

A

M14X89 FLANGE

97941068

8-97941-068-0

1206-

10

E

M14X89 FLANGE

13

00.293

DOWEL; C/BL TO HD

94453344

8-94453-344-0

1205-1205

02

A

94453344

8-94453-344-0

1206-

02

ABCDE

15

01.531

PLUG; OIL GALLERY

94047442

1-09605-050-0

1206-

03

C

PT1/8

94047442

1-09605-050-0

1205-1205

04

A

PT1/8

94047442

1-09605-050-0

1206-

04

AB DE

PT1/8

17

B

01.800

SWITCH; OIL PRESSURE

94021127

9-82720-209-2

1206-

01

C

21

00.034

CUP; SEALING,RR

94029583

5-09600-013-0

1205-1205

01

A

00.253

(C)

OD=12.3

51412 TFR/TFS-RHD 2012-

0-12

CYLINDER BLOCK

               

RESTRICTION/REMARKS

KEY

R

/

GROUP NUMBER GM PART NUMBER

PART NAME

PART NUMBER

I

T

APPLIED

DATE

Qty

APPLIED

MODEL

A 4JJ1-TCX ENG(LS0)

B 4JJ1-TCS ENG(LFB)

C

C

C 4JA1-T ENG(LP0)

D 4JK1-TCS ENG(LKZ)

E 4JK1-TCY ENG(RDX)

21

 

94029583

5-09600-013-0

 

1206-

01

AB DE

00.253

(C)

OD=12.3

94029591

5-11219-017-0

1205-1205

01

A

(A)

OD=38

94029591

5-11219-017-0

1206-

01

ABCDE

(A)

OD=38

94029592

5-11219-018-0

1205-1205

01

A

(B)

OD=36

94029592

5-11219-018-0

1206-

01

ABCDE

(B)

OD=36

22

00.034

CUP; SEALING,DUCT HOLE

94029583

5-09600-013-0

1206-

01

C

00.253

OD=12.3

23

00.034

CUP; SEALING,C/BL FRT & RR

94029592

5-11219-018-0

1206-

03

C

(A)

OD=36

94026342

5-11219-008-0

1206-

02

AB DE

00.253

(B)

OD=18

94026342

5-11219-008-0

1205-1205

02

A

00.253

(B)

OD=18

94026342

5-11219-008-0

1206-

03

C

00.253

(B)

OD=18

94029590

5-11219-015-0

1205-1205

04

A

(C)

OD=32

94029590

5-11219-015-0

1206-

04

AB DE

(C)

OD=32

94029592

5-11219-018-0

1205-1205

02

A

(A)

OD=36

94029592

5-11219-018-0

1206-

02

AB DE

(A)

OD=36

97036550

8-97036-550-1

1205-1205

03

A

(D)

OD=45

97036550

8-97036-550-1

1206-

03

ABCDE

(D)

OD=45

25

00.539

METAL; CM/SHF

97378147 8-97378-147-0

1206-